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3L

| Test Mode [TX B Mode_Ant. 1

Report No.: BTL-FCCP-1-2410G044A

Channel Frequency Power Spectral Density
(MHz)

01 2412

Max. Limit Result
(dBm/3kHz) (dBm/3kHz)

-5.88 4.76 Complies
06 2437 -6.47 4.76 Complies
1" 2462 -6.57 4.76 Complies
CHO1 CHO6 CH11
e = — - B o s . ]
1 & A e g 4 'IVIIMM‘P-WWﬂ‘“m”m UJ \ Ml ‘M\"n + e i) - i Aty .\‘M‘t. o o i e T iy Taia R0
Test Mode | TX B Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
01 2412 -3.82 4.76 Complies
06 2437 -6.73 4.76 Complies
11 2462 -4.26 4.76 Complies
CHO1 . CHO6 CH11
N - I— W - L
N bty | AL, - T il bl e
‘ J,\Jw»'v' K o o w.‘,.‘ y“ N‘M“ ok “" PR ‘.V,' L \ " 1l " %’ ‘:,'F‘W it Ak i phied w.‘,,‘al," ‘.ﬂ‘“"/a, "
Test Mode ITX B Mode_Total
Frequency Power Spectral Density Max. Limit
Cemne! (MHz) (dBm/3kHz) (dBm/3kHz) Resull
01 2412 -1.72 4.76 Complies
06 2437 -3.59 4.76 Complies
11 2462 -2.25 4.76 Complies
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3L

Report No.: BTL-FCCP-1-2410G044A
[ Test Mode [TX G Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -8.82 4.76 Complies
06 2437 -6.86 4.76 Complies
11 2462 -6.99 4.76 Complies
CHo1 CHO6 \ CH11
— - - . 2
. | ; ‘.a,?,.‘, b | w;v ‘.“‘ "‘x.‘ Ty
Test Mode [TX G Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
01 2412 -9.60 4.76 Complies
06 2437 -4.99 4.76 Complies
11 2462 -5.50 4.76 Complies
CHo1 ) CHO6 CH11
W = e - L]
- oo
Test Mode ITX G Mode_Total
Frequency Power Spectral Density Max. Limit
Cemne! (MHz) (dBm/3kHz) (dBm/3kHz) Resull
01 2412 -6.18 4.76 Complies
06 2437 -2.81 4.76 Complies
11 2462 -3.17 4.76 Complies
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Report No.: BTL-FCCP-1-2410G044A

‘Test Mode ‘TX N(HT20) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -9.71 4.76 Complies
06 2437 -7.50 4.76 Complies
1" 2462 -6.94 4.76 Complies
CHO1 CHO6 ’ CH11
Test Mode ‘TX N(HT20) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
01 2412 -9.79 4.76 Complies
06 2437 -4.79 4.76 Complies
11 2462 -5.43 4.76 Complies
CHO1 CHO6 CH11
. ] ™ ‘.Wﬂ.!-’\.’ A ’:)“,JW‘""U o
Test Mode | TX N(HT20) Mode_Total
Frequency Power Spectral Density Max. Limit
Cemne! (MHz) (dBm/3kHz) (dBm/3kHz) Resull
01 2412 -6.74 4.76 Complies
06 2437 -2.93 4.76 Complies
11 2462 -3.11 4.76 Complies
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Report No.: BTL-FCCP-1-2410G044A

‘Test Mode ‘TX N(HT40) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
03 2422 -12.64 4.76 Complies
06 2437 -9.31 4.76 Complies
09 2452 -9.59 4.76 Complies
CHO03 CHO6 CHO9

zzzzz

Test Mode ‘TX N(HT40) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
03 2422 -12.04 4.76 Complies
06 2437 -9.38 4.76 Complies
09 2452 -8.45 4.76 Complies
CHO03 CHO6 CHO9
LT e 4
Test Mode | TX N(HT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Cemne! (MHz) (dBm/3kHz) (dBm/3kHz) Resull
03 2422 -9.32 4.76 Complies
06 2437 -6.33 4.76 Complies
09 2452 -5.97 4.76 Complies

End of Test Report

Page 112 of 112




